


CALIFORNIA DEPARTMENT OF CORRECTIONS AND REHABILITATION ORDER R5-2019-0047 
DEUEL VOCATIONAL INSTITUITION  NPDES NO. CA0078093 
 

 
WASTE DISCHARGE REQUIREMENTS 2 

CONTENTS 
I. Facility Information ........................................................................................................................ 3 
II. Findings ........................................................................................................................................ 3 
III. Discharge Prohibitions .................................................................................................................. 4 
IV. Effluent Limitations and Discharge Specifications ......................................................................... 4 
[...]
A. Surface Water ................................................................................................................... F-60 
B. Groundwater ..................................................................................................................... F-60 

VI. Rationale for Provisions ........................................................................................................... F-61 
A. Standard Provisions .......................................................................................................... F-61 
B. Special Provisions............................................................................................................. F-61 

1. Reopener Provisions .................................................................................................... F-61 
2. Special Studies and Additional Monitoring Requirements ............................................. F-63 
3. Best Management Practices and Pollution Prevention .................................................. F-65 
4. Construction, Operation, and Maintenance Specifications ............................................ F-65 
5. Special Provisions for Publicly-Owned Treatment Works (POTWs) .............................. F-66 
6. Other Special Provisions .............................................................................................. F-67 
7. Compliance Schedules ................................................................................................. F-67 

VII. Rationale for Monitoring and Reporting Requirements ............................................................. F-69 



CALIFORNIA DEPARTMENT OF CORRECTIONS AND REHABILITATION ORDER R5-2019-0047 
DEUEL VOCATIONAL INSTITUTE NPDES NO. CA0078093 
 

 
ATTACHMENT F – FACT SHEET F-2 

A. Influent Monitoring ............................................................................................................ F-69 
B. Effluent Monitoring ............................................................................................................ F-69 
C. Whole Effluent Toxicity Testing Requirements .................................................................. F-70 
D. Receiving Water Monitoring .............................................................................................. F-71 
E. Other Monitoring Requirements ........................................................................................ F-72 

VIII. Public Participation ................................................................................................................... F-73 
A. Notification of Interested Parties ....................................................................................... F-73 
B. Written Comments ............................................................................................................ F-74 
C. Public Hearing .................................................................................................................. F-74 
D. Reconsideration of Waste Discharge Requirements ......................................................... F-74 
E. Information and Copying ................................................................................................... F-74 
F. Register of Interested Persons .......................................................................................... F-75 
G. Additional Information ....................................................................................................... F-75 

 
Tables 

 
Table F-1. Facility Information ............................................................................................................. F-3 
Table F-2. Historic Effluent Limitations and Monitoring Data ............................................................... F-5 
Table F-3. Basin Plan Beneficial Uses ................................................................................................ F-8 
Table F-4. 303(d) List for the Sacramento-San Joaquin Delta (Southern Portion) ............................. F-12 
Table F-5. Summary of Technology-Based Effluent Limitations ........................................................ F-15 
Table F-6. Summary of CTR Criteria for Hardness-Dependent Metals .............................................. F-19 
Table F-7. Verification of CTR Compliance for Copper ..................................................................... F-24 
Table F-8. Verification of CTR Compliance for Lead ......................................................................... F-24 
Table F-9. Site-Specific Aluminum Toxicity Data ............................................................................... F-32 
Table F-10. Central Valley Region Site-Specific Aluminum Toxicity Data.......................................... F-33 
Table F-11. Data Summary for Aluminum ......................................................................................... F-34 
Table F-12. Data Summary for Manganese ...................................................................................... F-35 
Table F-13. Salinity Water Quality Criteria/Objectives ....................................................................... F-36 
Table F-14. Summary of Water Quality-Based Effluent Limitations ................................................... F-49 
Table F-15. Whole Effluent Chronic Toxicity Testing Results ............................................................ F-51 
Table F-16. Summary of Final Effluent Limitations ............................................................................ F-56 



CALIFORNIA DEPARTMENT OF CORRECTIONS AND REHABILITATION ORDER R5-2019-0047 
DEUEL VOCATIONAL INSTITUTE NPDES NO. CA0078093 
 

 
ATTACHMENT F – FACT SHEET F-3 

ATTACHMENT F – FACT SHEET 
As described in section II.B of this Order, the Central Valley Water Board incorporates this Fact Sheet 
as findings of the Central Valley Water Board supporting the issuance of this Order. This Fact Sheet 
discusses the legal requirements and technical rationale that serve as the basis for the requirements of 
this Order. 
This Order has been prepared under a standardized format to accommodate a broad range of 
discharge requirements for Dischargers in California. Only those sections or subsections of this Order 
that are specifically identified as “not applicable” have been determined not to apply to this Discharger. 
Sections or subsections of this Order not specifically identified as “not applicable” are fully applicable to 
this Discharger. 

I. PERMIT INFORMATION 
The following table summarizes administrative information related to the Facility. 

Table F-1. Facility Information 
WDID 5B390100001 
CIWQS Facility Place ID 219701 
Discharger California Department of Corrections and Rehabilitation 
Name of Facility Deuel Vocational Institution 

Facility Address 
23500 Kasson Road 
Tracy, CA 95376 
San Joaquin County  

Facility Contact, Title and 
Phone Brian Coughran, Correctional Plant Manager II, (209) 830-3932 

Authorized Person to Sign 
and Submit Reports Brian Coughran, Correctional Plant Manager II, (209) 830-3932 

Mailing Address Same as Facility Address 
Billing Address Same as Facility Address 
Type of Facility Publicly Owned Treatment Works (POTW) 
Major or Minor Facility Minor 
Threat to Water Quality 1 
Complexity A 
Pretreatment Program Not Applicable  
Recycling Requirements Not Applicable  
Facility Permitted Flow 0.62 million gallons per day (MGD), average dry weather flow 
Facility Design Flow 0.70 MGD, average dry weather flow 
Watershed Sacramento-San Joaquin Delta 
Receiving Water Deuel Drain 
Receiving Water Type Estuary  

A. The California Department of Corrections and Rehabilitation (hereinafter Discharger) is the 
owner and operator of a wastewater collection, treatment, and disposal system, and provides 
sewerage service to the Deuel Vocational Institution (hereinafter Facility), a California prison 
facility. 
For the purposes of this Order, references to the “discharger” or “permittee” in applicable 
federal and state laws, regulations, plans, or policy are held to be equivalent to references to 
the Discharger herein. 



CALIFORNIA DEPARTMENT OF CORRECTIONS AND REHABILITATION ORDER R5-2019-0047 
DEUEL VOCATIONAL INSTITUTE NPDES NO. CA0078093 
 

 
ATTACHMENT F – FACT SHEET F-4 

B. The Facility discharges wastewater to Deuel Drain, a water of the United States and tributary 
of the San Joaquin River via Paradise Cut within the Sacramento-San Joaquin Delta. The 
Discharger was previously regulated by Order R5-2014-0014-01 and National Pollutant 
Discharge Elimination System (NPDES) Permit No. CA0078093 adopted on 7 February 2014 
and amended on 9 October 2014 with an expiration date of 1 March 2019. Attachment B 
provides a map of the area around the Facility. Attachment C provides a flow schematic of the 
Facility. 

C. When applicable, state law requires dischargers to file a petition with the State Water 
Resources Control Board (State Water Board), Division of Water Rights and receive approval 
for any change in the point of discharge, place of use, or purpose of use of treated 
wastewater that decreases the flow in any portion of a watercourse. The State Water Board 
retains separate jurisdictional authority to enforce any applicable requirements under Water 
Code section 1211. This is not an NPDES permit requirement. 

D. The Discharger filed a Report of Waste Discharge (ROWD) and submitted an application for 
reissuance of its Waste Discharge Requirements (WDR’s) and NPDES permit on 
19 November 2018. The application was deemed complete on 12 March 2019.  

E. Regulations at 40 C.F.R. section 122.46 limit the duration of NPDES permits to a fixed term 
not to exceed 5 years. Accordingly, Table 3 of this Order limits the duration of the discharge 
authorization. Under 40 C.F.R. section 122.6(d), states authorized to administer the NPDES 
program may administratively continue state-issued permits beyond their expiration dates 
until the effective date of the new permits, if state law allows it. Pursuant to California Code of 
Regulations (CCR), Title 23, section 2235.4, the terms and conditions of an expired permit 
are automatically continued pending reissuance of the permit if the Discharger complies with 
all federal NPDES requirements for continuation of expired permits. 

II. FACILITY DESCRIPTION 
The Facility is a correctional facility located east of Tracy, CA. The Discharger provides sewerage 
service for the Deuel Vocational Institution and serves a population of approximately 2,500, 
including inmates and staff, which is serviced by a sanitary wastewater treatment plant. The 
design average dry weather flow capacity of the Facility is 0.70 MGD.  
A. Description of Wastewater and Biosolids Treatment and Controls 

The Discharger has a reverse osmosis (RO) water treatment plant, which is used to reduce 
contaminants and minerals in the source water. The treatment system at the Facility consists 
of mechanical bar screening, grit removal, two drum screens, biological treatment using 
anoxic and aeration basins including nitrification and denitrification, four membrane bioreactor 
(MBR) filtration tanks, ultraviolet light (UV) disinfection, and three cooling towers. Tertiary 
treated effluent is discharged from the Facility to Deuel Drain at Discharge Point 001. 
Industrial storm water commingled with groundwater may be discharged to Deuel Drain at 
Discharge Points 003 and 004 (also referred to as Storm 1 and Storm 2). The State Water 
Board adopted Water Quality Order 2013-0001-DWQ, General Permit for Waste Discharge 
Requirements for Storm Water Discharges from Small Municipal Separate Storm Sewer 
Systems (MS4’s) (General MS4 Permit) on 5 February 2013. The Discharger submitted a 
Notice of Intent (NOI) and was enrolled for coverage under the General MS4 Permit on 
19 July 2013. The General MS4 Permit contains provisions requiring the Discharger to 
prohibit non-storm water discharges through the MS4, detect and eliminate illicit discharges, 
and implement a pollution prevention/good housekeeping program. Compliance with the 
requirements of the General MS4 Permit is expected to effectively prevent or reduce the 
amount of pollutant runoff being discharged to Deuel Drain at Discharge Points 003 and 004. 



CALIFORNIA DEPARTMENT OF CORRECTIONS AND REHABILITATION ORDER R5-2019-0047 
DEUEL VOCATIONAL INSTITUTE NPDES NO. CA0078093 
 

 
ATTACHMENT F – FACT SHEET F-5 

Therefore, discharges to Deuel Drain at Discharge Points 003 and 004 are regulated under 
the General MS4 Permit. 
Biosolids at the Facility are digested in an aerobic digester and dewatered in one of two belt 
presses prior to being hauled off-site for disposal approximately every 3 weeks. The Facility 
produces approximately 58 dry metric tons of dried biosolids, annually. Transportation and 
disposal/reuse of the biosolids are regulated by U.S. EPA under 40 C.F.R. part 503. 

B. Discharge Points and Receiving Waters 
1. The Facility is located in Section 20, T2S, R6E, MDB&M, as shown in Attachment B, a 

part of this Order.  
2. Treated municipal wastewater is discharged at Discharge Point 001 to Deuel Drain, a 

water of the United States and tributary of the San Joaquin River within the legal 
boundary of the Sacramento-San Joaquin Delta, at a point latitude 37° 45’ 02” N and 
longitude 121° 19’ 35” W.   

C. Summary of Existing Requirements and Self-Monitoring Report (SMR) Data 
Effluent limitations contained in Order R5-2014-0014-01 for discharges from Discharge 
Point 001 (Monitoring Location EFF-001) and representative monitoring data from the term of 
Order R5-2014-0014-01 are as follows: 

Table F-2. Historic Effluent Limitations and Monitoring Data 

Parameter Units 

Effluent Limitation Monitoring Data 
(March 2015 – February 2018) 

Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 

Highest 
Daily 

Discharge 

Flow MGD -- -- 0.621 -- -- 0.722 

Conventional Pollutants 

Biochemical Oxygen 
Demand (5-day @ 
20°C) 

mg/L 10 15 20 2.5 5.5 5.5 
lbs/day3 52 78 103 9.3 21.2 20.1 

% Removal 85 -- -- 98.64 -- -- 

pH standard 
units -- -- 6.5 – 8.5 -- -- 6.6 – 8.2 

Total Suspended Solids 
mg/L 10 15 20 1.97 6.85 6.85 

lbs/day3 52 78 103 6.8 23 22 
% Removal 85 -- -- 99.34 -- -- 

Priority Pollutants 
Copper, Total 
Recoverable µg/L 25 -- 10 10 -- 10 

Cyanide, Total (as CN) µg/L 4.3 -- 8.5 3.8 -- 3.8 
Mercury, Total 
Recoverable grams/year 10.65 -- -- 3.16 -- -- 

Non-Conventional Pollutants 
Ammonia, Total (as N) mg/L 0.70 -- 2.2 0.88 -- 3.5 
Chlorpyrifos µg/L 7 -- 8 ND -- ND 
Diazinon µg/L 7 -- 8 ND -- ND 
Methylmercury grams/year 0.0219 -- -- -- -- -- 
Nitrite Nitrogen, Total 
(as N) mg/L 1.0 -- -- 0.32 -- -- 



CALIFORNIA DEPARTMENT OF CORRECTIONS AND REHABILITATION ORDER R5-2019-0047 
DEUEL VOCATIONAL INSTITUTE NPDES NO. CA0078093 
 

 
ATTACHMENT F – FACT SHEET F-6 

Parameter Units 

Effluent Limitation Monitoring Data 
(March 2015 – February 2018) 

Average 
Monthly 

Average 
Weekly 

Maximum 
Daily 

Highest 
Average 
Monthly 

Discharge 

Highest 
Average 
Weekly 

Discharge 

Highest 
Daily 

Discharge 

Nitrate Plus Nitrite, 
Total (as N) mg/L 10 -- -- 23 -- -- 

Temperature °F -- -- 10 -- -- 3.511 

Total Coliform 
Organisms MPN/100 mL 2.212 2313 24014 -- -- 1,60015 

Acute Toxicity % Survival -- -- 7016/9017 -- -- 10018 

Chronic Toxicity TUc -- -- 19 -- -- 8 
ND – Non-Detect 
1 Applied as an average dry weather flow effluent limitation. 
2 Represents the maximum observed daily discharge. 
3 Based on an average dry weather flow of 0.62 MGD. 
4 Represents the minimum reported percent removal. 
5 Interim annual mass loading effluent limitation, effective until 31 December 2030. 
6 Represents the maximum total calendar annual mass load. 
7 Average Monthly Effluent Limitation 

SAMEL = 𝐶𝐶𝐷𝐷 𝑎𝑎𝑎𝑎𝑎𝑎

0.079
+  𝐶𝐶𝐶𝐶 𝑎𝑎𝑎𝑎𝑎𝑎

0.012